INGENIERIE




1,0.

5
0
Q
<
=
Q -
©

TWR facility in Roquefort-de-Corbieres (Aude), operated by BRL Exploitation



This quide has been drawn up by BRL Ingénierie, as a continuation
of its research and development activities in the field of treated
wastewater reuse (NOWMMA project).

The NOWMMA project was a collaborative research and
development project devoted to the design of a modular system
adapted to the controlled reuse of treated wastewater for various
purposes in France and the Mediterranean basin. It is based on an
initial experimental application on the Pays de 'Or Agglomération
territory, in Mauguio, Languedoc Roussillon.

An initial A index was published in 2017, followed by a B index in
[...]
Operating recommendations

A well-dimensioned and regularly controlled filtration is essential to guarantee a clogging-free
installation. Indeed, because of their very small cross-section, drippers are sensitive to clogging. The
classic maintenance applied to this type of installation is as Follows:

e Control of the overall flow rate of the installation
« Control of the homogeneity of the drippers’ flow rates

« Regularly check that the head unit equipment is working properly, especially the filtration system
filcration system if present. In the NOWMMA project, filtration was carried out by the In the NOWMMA
project, filtration was carried out by the treatment systems, i.e. sand filter and ultrafiltration.

* Washing of the irrigation system with acid and chlorine in order to remove biological and physical
clogging that may have and physical clogging that may have developed. The recommendations are at least
a washing before and after each and after each irrigation campaign.

« Regular flushing of the network in order to evacuate suspended particles that may be present in the
network to avoid clogging. in the network to avoid clogging of the drippers

Specificities related to TWR:

For use with water from WAS, particular attention must be paid to the problem of clogging the drippers. Indeed,
TMEs are generally more loaded with suspended particles than conventional water (see deliverable 2.4).

It is recommended to perform regular tests on the irrigation network to determine the homogeneity of the
distribution of the network. Tests such as the Keller and Karmeli test are easy to implement and provide a good
estimate of distribution homogeneity.

The advantage of this type of installation is that it allows localized water distribution by limiting the contact of
TMEs with the public. For safe distribution, and if compatible with cultivation and harvesting, it will be possible to
bury the entire network. In addition, this type of installation is subject to few constraints with respect to current
regulations on TMEs compared to other irrigation methods such as sprinklers.

‘lﬁ' e Accurate water supply * Risque de colmatage —
E e Reduction of losses and wastage by (théoriquement accru en REUT) ‘:Q
= evapotranspiration » Colt d'investissement élevé o
<<
E e Ease of nutrient supply * Accumulation de sel localisée >
. a la surface du sol =
» Easy adjustment of water supply :_>|
. Easy automation * Exposition aux dégradations =
animales m
W

Decision-making guide for the implementation of a 70 BRL Ingénierie

Treated Wastewater Reuse (TWR) project



Irrigation

Spraying

1/2

How it works

he principle of sprinkler irrigation is to

reproduce natural rainfall in an artificial
and controlled way. This is achieved by using
equipment called sprinklers, which allow water
to be distributed from the air.

As with drippers, there are several types of sprinklers,
depending on the flow rate to be distributed, the type of
crop and the use. Indeed, the same needs will not be found
for the irrigation of green spaces as for agricultural crops.

Distribution by this method of irrigation is more
homogeneous over the whole plot but is more subject to
evaporation losses than localised irrigation.

Different types of spraying

Design data

he information below is an example of a localized irrigation system and isintended
to provide information on the operation of this type of system.

The sprinkler irrigation system is similar to drip irrigation, consisting of a head unit (with valves, meters,
pressure reducers, etc.), main and secondary pipes and sprinklers. It is not necessary to set up a filtration
system as elaborate as the localized irrigation because of the low sensitivity of sprinklers to clogging.

The sprinklers should be arranged to provide full coverage of the plot to ensure even distribution.

Decision-making guide for the implementation of a T BRL Ingénierie
Treated Wastewater Reuse (TWR) project

193Y5 |eIIUYI)



technical sheet

| Irrigation

Spraying 2/2

Operating recommendations

M aintenance of this type of installation is low and is limited to checking that the
equipmentin the head unitis working properly, that the various pipes are in good
condition, and that the sprinklers are working properly (rotation, reach, blockage).

Specificities related to TWR:

Sprinklerirrigation is not very sensitive to clogging
because of the large distribution cross-sections
compared to the size of the particlesin suspension.
However, contrary to localized irrigation, the
aerial irrigation mode is highly sensitive to wind,
which causes a drift phenomenon.

Drift is the phenomenon of modification of the
trajectory of water drops undergoing the wind.
Thus, there is a risk of hitting people on the edge
of the plots if the wind is strong enough. The work
of IRSTEA, as part of the NOWMMA project, is also
available.

It has made it possible to assess this risk.

In the case of plots bordered by public accesses,
it is therefore necessary, as required by several
pieces of legislation, to set up barriers to limit
the drift phenomenon. Also, minimum safety
distances must be respected to avoid any contact
of the public with the water from the TWR water
treatment plant.

It should also be noted that aerial distribution
means that plants, leaves and soil are covered
with water, which results in a higher likelihood of
contact with TMEs than with localized irrigation.
Signage oraccess controlto plotsisrecommended.

‘lﬂ e Low sensitivity to clogging compared
o to drip irrigation
. Easyt t
= asy to operate
E's * Low equipment requirements
* Low maintenance
Decision-making guide for the implementation of a 12

Treated Wastewater Reuse (TWR) project

¢ Wind hazard to maintain
irrigation (general for all sprinkler
installations)

« Airdispersion (drift) to be
controlled with respect to health
risks (specific to TWR)

« Contact with TMEs applied to
soils and crops (specific to TWR)

S3DVLINVAQYSIA

BRL Ingénierie



6.2  USEOFRUTIN THE WORLD

he following examples are taken from the literature and in particular from the 2017
United Nations Wastewater Report. These examples are quite emblematic and are
presented according to the purpose of the reuse. This purpose can be single or multiple.

6.2.1

Ghana is a good example of urban and peri-urban
agriculture usinginformalirrigation with untreated
wastewater from streams or drains. In Kumasi and
Accra, where the main treatment plants hardly
function, wastewater is very often used to irrigate
crops. This practice, which is not uncommon in
urban centres in many African countries, feeds the
population, provides employment and alleviates
the poverty level of many Ghanaians, while helping
to conserve freshwater resources.

In Accra, the EUB irrigates more than 15 types of
vegetables on plots ranging from 22 to 3,000 m?
per farmer. This irrigation provides an annual

6.2.2

Facedwithwaterscarcity due to population growth,
and therefore increased needs, and with declining
rainfall following the 1957 water crisis, reuse for
drinking water production seemed the only viable
solution. This led to the first implementation of
direct potable water reuse in the city’s wastewater
recycling plant. This is the longest experience in
the world in this field since 1969. During more
than 40 years of operation, the safety has been
monitored through epidemiological examinations
and no health problems have ever been reported.

Water qualityisassured byamulti-barrierapproach.
A new plant dating from 2002 is equipped with
technological improvements.

The effectiveness of the multi-barrier approach
relies on very effective information policies and
public awareness campaigns for public acceptance.

Decision-making guide for the implementation of a
Treated Wastewater Reuse (TWR) project

Use of raw wastewater in Ghana

TMEs made drinkable in Namibia

income of US$400 to USS$800

for the farmers. The annual
market value of the production

is estimated at US$14 million

and improves the quality of life

of 200,000 people. In Kumasi,
115 km2 of land is under cultivation.

However, there are public health concerns,
especially regarding microbial contamination
of these agricultural products. Analyses of
vegetables sold in markets have revealed the
presence of faecal coliforms and helminth eggs.

The viability of the project is
based on the absence of water-
related health problems; the
multi-barrier approach; the
reliability of operation, on-line
processes and water quality
control; and the fact that there are
virtually no alternatives.

Treatment is provided by powdered activated
carbon, pre-ozonation, coagulation, dissolved air
flotation, dual media filtration, main ozonation,
bio-activated carbon filtration, granular activated
carbon filtration, ultrafiltration (cut-off 0.04 pm),
disinfection by chlorination (with Cl2 chlorine gas)
and stabilisation (with NaOH). The performance
of this treatment plant allows for the TWR of
21,000 m3/day.

BRL Ingénierie



6.2.3

Since 1980, South Africa has been a pioneer in the
in-house treatment and recycling of wastewaterin
the industrial sector.

ESKOM is the main state-owned electricity
company and one of the largest in South Africa.
Large amounts of water are used in the hinterland
thermal power plants, mainly for cooling purposes,
which results in a large amount of ‘blowdown’
water (i.e. water from the cooling plants). This
water cannot be discharged until it has been
treated because of its high salinity and the
presence of pathogens and chemical additives.

6.2.4

Water reuse has been a priority
for Tunisia since the early
1980s, when the country
launched a nationwide water
reuse programme to increase
its available water resources,
following initial WWR projects in
the 1960s. Most urban wastewater is
treated with secondary biological treatment using
activated sludge, and less frequently with tertiary
treatment.

Restrictions on the use of treated wastewater
to protect public health have received
considerable attention and are in line with
WHO recommendations (WHO, 2006b). Tunisian
regulations allow the use of secondary treated
effluent on all crops except vegetables,
intended for raw or cooked consumption. The
regional agricultural services are responsible for
supervising the use of treated wastewater, and
collect very small fees from Ffarmers. Farmers
should pay for water for irrigation according to
the volume required and the area to be irrigated.
This practice is not widespread.

Decision-making guide for the implementation of a
Treated Wastewater Reuse (TWR) project

74

TWR for industrial use in South Africa

In the early 1980s, ESKOM started
to install reverse osmosis plants
to treat the blowdown water.
The Lethabo power plant in
Sasolburg in the Free State
province is currently equipped
with such a plant with a
capacity of 12 million litres per
day. Some of the purified water is
returned to the concentrated cooling

water circuit, while some is used as feed water for
the ion exchange process, another desalination
process. The water from the latter process, which
has very low levels of total dissolved solids (TDS),
is reused in the plant.

TWR for agriculture: Example of Tunisia

Despite strong government support for the use of
treated wastewater, farmers still prefer to irrigate
with conventional water for reasons related
to the quality of the TMEs produced (regular
technical problems with WWTPs), lack of trust
and communication between users and sanitation
stakeholders, regulations on crop selection, or
other agronomic considerations. Farmers in the
drylands of the South also express concern about
the long-term effects of saline wastewater on their
crop yields and soils. In addition, they consider that
sanitary restrictions prevent them from growing
high-value crops such as vegetables. However, in
areas of high water stress where few alternatives
to WAS are available, farmers seek to use WAS to
maintain their activity despite poor water quality
(e.g. El Aguila perimeter in Gafsa). In order to
address these problems, Tunisian decision-makers
have been working to strengthen coordination
and adopt demand-driven approaches to improve
planning for wastewater reclamation, and
irrigation projects using safely treated effluent.

In Korba, for example, a groundwater recharge
project aims to limit saltwater intrusion due
to overexploitation of the water table while
preservingtheregion’smarketgardeningactivities,
which depend on groundwater resources. After
a maturation phase, a percolation infiltration
system via basins allows the infiltration of TMEs
into the water table. However, the project had
to be interrupted for organisational and financial
rather than technical reasons.

BRL Ingénierie



6.2.5

TWR for environmental purposes: The example of natural

groundwater recharge in Mexico and Italy

The Tula Valley in
Mexico is a very
telling case of
unplanned
water reuse.

For over 110
years, up to

52 m3/s of
wastewater from
Mexico City has
been used to irrigate

this valley. This has resulted in the accidental
recharging of an aquifer that is used to supply
water to some 500,000 people, including for

6.2.6 TWR for green

spaces

drinking. Due to natural processes, this water
supply is of sufficient quality. Recharging the
aquifer has also had a positive impact on the local
environmental, social and economic situation, and
has also contributed to the development of this
poor region.

In Milan, groundwater recharge was implemented
to preserve the natural environment. After sand
filtration and ultraviolet treatment, the treated
water is returned to the aquifer. The water can
then be drawn from the aquifer free of charge by
farmers. The project, which cost 89 million euros,
costs the community 80 cents/m?.

and entertainment

example of a golf course in Australia

The sewage pipe that runs through the Pennant
Hills Golf Course carries wastewater from about
1,000 homes to the coastal town of Manly, where it
receives primary (very shallow) treatment before
beingdischargedintothesea.Theprojecttherefore
involved using this untreated wastewater, which
was contributing to the pollution of the ocean. In
addition, there was a technical constraint that the
golf club should not disrupt the flow and pressure
required to convey the remaining effluent to
Manly, during peak flushing and showering hours
(morning and evening),

The system has reduced the golf course’s drinking
water consumption by 92%, earning it an award
from Sydney Water. The company no longer
needs to supply the golf course with 70,000 m? of
drinking water per year because of the use of the

6.2.7

In Japan, the 2015 Sanitation Law requires
sanitation operators to use biosolids as a carbon-
neutral energy source. The 2.3 million tonnes
of biosolids produced in the country each year
by the 2,200 wastewater treatment plants in
operation can generate 160 GWh of electricity per
year. In 2016, 91 plants recovered biogas
for electricity while another 13
produced solid fuels. The city of
Osaka provides a good example
with 6,500 tonnes of biosolids-
derived fuel produced per year
from 43,000 tonnes of wet
sewage sludge for electricity
and cement production.

y

o

Decision-making guide for the implementation of a
Treated Wastewater Reuse (TWR) project

treated wastewater on site.

In addition, the nitrogen in the
wastewater has made fertilisation

of the golf course almost
unnecessary, as small amounts

of nitrogen accompany each
watering of the greens.

The savings in fertilizer are
offset, however, by the need v
to amend the soil with gypsum

to compensate for the excess

sodium in the reclaimed water.

-
v

Overall, the system has proven to be a cost-
effective way to protect against drought and
reduce water supply constraints in the Sydney
area. And the golfers are apparently happy..

TWR for energy production and saving: example of Japan

Asfinancialsupportforsewage operatorsinvesting
in energy reuse from biosolids, preferential pricing
is applied to biosolids electricity based on a fixed